

WA Limestone Mandogaleup  
P / sand

## Material Test Report


**Report Number:** P19041-25  
**Issue Number:** 1  
**Date Issued:** 23/09/2020  
**Client:** WA Limestone  
401 Spearwood Ave Bibra Lake, Perth WA 6965  
**Contact:** Peter Marinovich  
**Project Number:** P19041  
**Project Name:** Mandogalup Road Quarry  
**Project Location:** Perth WA  
**Work Request:** 4271  
**Sample Number:** BL20-4271B  
**Date Sampled:** 09/09/2020  
**Dates Tested:** 10/09/2020 - 11/09/2020  
**Sampling Method:** Sampled by Client  
*The results apply to the sample as received*  
**Remarks:** WAL - 1079  
**Material:** Plaster Sand



Perth Laboratory  
Unit 2/16 Kalmia Road Bibra Lake WA 6163  
Phone: (08) 9395 7220  
Email: mhitchens@terrafirmalabs.com.au

Accredited for compliance with ISO/IEC 17025 - Testing



  
Approved Signatory: Matthew Hitchens  
Laboratory Manager  
NATA Accredited Laboratory Number: 15357

Particle Size Distribution (AS1289 3.6.1)		
Sieve	Passed %	Passing Limits
2.36 mm	100	
1.18 mm	100	
0.6 mm	83	
0.425 mm	54	
0.3 mm	25	
0.15 mm	4	
0.075 mm	2	